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Project Summary: Architectural Testing, Inc. was contracted by MI Windows and Doors, Inc.
to witness and validate testing on_a Series/Madel 1450 PVC fived windaw (finlace\ ot tha
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Test Specimen Description: (Continued)
Weatherstripping: No weatherstripping was utilized.

Glazing Details: The unit was glazed with a 7/8" thick sealed insulating glass fabricated
from two sheets of 3/16" thick clear annealed glass with a metal reinforced butyl spacer
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Brallnage:
Description Quantity Location
1/4" long by 1/8" wide 2 Siil, 2-1/2" from interior corner
weepslot draining glazing
1/4" long by 1/8" wide 2 Sill, 2-1/2" from interior corner
weepslot draining glazing
" lon§ by 1/8" wide 2 Sill fare 3177 fram anch and
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Test Results: (Continued)

Paragraph  Title of Test - Test Method Results Allowed

i-q-q 2 i‘later Penatration Ragictancs svne oA TS Uaf 47 L A v
d .

i

5342 Uniform Load Deflection per ASTM E 330 See Note #2

e e | T e

Note #2: The client opted to start at a pressure higher than the minimum reauired. Those
z - & e

535 Forced Entry Resistance per ASTM F 588
Type: D Grade: 10
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Test Results: (Continued)

Paragranh___Tite nf Tagt y Tast Method

(Permanent sets were taken on the stile)

(Loads were held for 10 seconds)

3960 Pa (82.71 psf) (positive) ~ <0.3 mm (<0.01") 3.3 mm (0.13") max.
3960 Pa (82.71 psf) (negative)  <0.3 mm (<0.01") 3.3 mm (0.13") max.

Tape and film were not used to seal against air leakage during structural testing.
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Revision Log
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Appendix A

Alteration Addendum

Note: No alterations were required.
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Appendix B
Test Equipment
Instrument Manufacturer Asset #
Control Panel Architectural Testing, Inc. MI-1
Transducer Celesco E-1603001A
Transducer Celesco J-1705016A
Transducer Celesco J-1705014A




Appendix C
Drawings

Note: Complete drawings packet on file with Architectural Testing, Inc,



